
TCEQ-20714 (04-01-15)  Page 1 of 1 

 

CORRESPONDENCE COVER SHEET 
WASTE PERMITS DIVISION 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
 

 
Date: July 14, 2017 Permit No.: 2298 
Facility Name: BR Perrin Plant Registration No: 101662617 
This cover sheet should accompany all correspondences submitted to the Waste Permits Division and should be affixed to 
the front of your submittal as a cover page. Please check the appropriate box for the type of correspondence being 
submitted. For questions regarding this form, please contact the Waste Permits Division at (512) 239-2335. 

Table 1 - Municipal Solid Waste 
APPLICATIONS REPORTS and RESPONSES 

 New Notification  Closure Report 
 New Permit (including Subchapter T)  Groundwater Alternate SRC Demonstration 
[...]
Solids are transferred to a roll-off box located immediately west of 
the dewatering area. 

Fat, oil, and grease (FOG) waste is collected and processed within 
the process building.  Solids are removed from incoming waste 
using either a filter or a decanter centrifuge.  Liquids are then 
transferred to process tanks, which are heated with a boiler.  FOG 
materials slowly separate from water and other materials and are 
ultimately transferred to finish tanks located between the process 
building and the covered truck unloading area. 

(B) Alternate Plan - N/A  

(C) Incineration - N/A  

















Revised 7/14/17 

(1) Waste Identification 

Sources of waste streams are untreated grease trap waste, untreated grit trap waste and 
untreated septic tank waste. 

Chemical characteristics of the waste are grease trap waste, up to 100,000 BOD/COD, 
untreated grease trap waste, 1,000 to 3,000 BOD/COD, untreated septage, 5,000 to 6,000 
BOD/COD.  The general characteristics of each waste stream proposed to be handled are 
as follows: 

Waste
Streams 

Fats, Oils, 
Greases (%) 

Solids
(%) 

Water
(%) 

pH BOD/COD

Untreated 
Grease Trap 

10% 20% 70% 5.2 up to 100,000 / 100,000 

Grit Trap Waste 0% 15% 85% 6.4  10,000 COD 
 500 BOD 

Septage  0.01% 3% 97% 5.2  3,000 COD 
 6,000 BOD 

Waste Data - This facility will accept and process non-hazardous grease trap, grit trap 
waste, and septage for the purpose of separation into its various constituents; solids, oil 
and grease and water.  These and similar wastes have historically been accepted by the 
City of Houston and surrounding landfills and the materials are currently transported 
by local vacuum truck companies.  

Total grease trap wastes, grit and septage will be collected from restaurants and septic 
tanks and are expected to approach 150,000 gallons per day.  

The maximum amount of waste to be stored at any time at the facility is equivalent to the 
capacity of the 150,000 gallons per day with a maximum storage limit of 48 hours.  The 
anticipated operational flow rates are controlled by the belt press and dissolved air 
flotation (DAF) processes and are expected to be between 220 and 250 gallons per 
minute (gpm).  Assuming maximum daily throughput of 150,000 gallons, waste can be 
processed in 12 hours or less so that overnight storage of waste materials will be 
minimized.  In the event of mechanical failure, the maximum time that waste will remain 
on-site prior to processing will be 48 hours.   

The facility is intended to have two separate waste stream facilities, one for grease and 
septage and the other for grit.  The grit process can operate at a maximum throughput of 
50 gpm.  

All non-recyclable solids removed in processing the waste streams will be  disposed at 
a permitted landfill.  All waste waters generated during processing of the waste will be 
discharged to the City of Houston's collection system, which flows to the City of 
Houston's wastewater treatment plant.  All grease and oils recovered will be sold to 
facilities permitted to accept these types of materials. Recyclable brown grease will not 
be used as animal feed in the U.S. and will not be used in any manner that violates 
Section 402 of the Federal Food, Drug and Cosmetic Act.  In the event recycling goals 
cannot be met, the oil and sludge will be taken by box load to the landfill.  



Revised 7/14/17 

Using heated vessels to facilitate the gravity separation of the greases and oils from the 
waste streams, it is anticipated that 10% of the waste constitutes fats, greases and oils 
will be removed/recovered prior to the separation process.  Specifically, a skimmer will 
be used to recover the fat, greases and oils prior to the raw material being separated 
into sludge and water streams.  Other waste streams handled at the facility will also be 
recycled material for beneficial use.  

(2) Processed Waste 

Following processing to remove oils, greases and solids, the water fraction that remains 
will be treated and discharged to the City of Houston's wastewater treatment plant in 
accordance with an Industrial Discharge Permit (Permit No.10946) as required by 
Houston’s Industrial Waste Program, Chapter 47, Article V of the Code of Ordinances 
and in accordance with effluent limitations, monitoring requirements, and other 
conditions set forth in the permit.   

The other waste stream generated as a result of material processing is the solids fraction 
removed during waste processing.  All waste solids removed will be stored on-site in 
covered roll-off boxes.  The solid material will be recycled or transported via disposal 
contractor to a permitted Type I landfill that is capable of handling the type of sludge 
waste generated at the facility.  In the event recycling goals cannot be achieved, solid 
material will be taken by box load to the landfill.  See: Part III, Pages 00048A and 
00048B for documentation.  

Contaminant concentrations of the treated wastewater stream are expected to be 
exceedingly low: 

1. Oil and grease < 50 ppm 
2. Total Suspended Solids < 100 ppm 
3. BOD (5-day) < 350 ppm 
4. COD < 1000 ppm 
5. pH 4-11 

Waste solids will be removed by means of centrifugal separation, screening and filtering.  
Solids will be placed in a roll-off box and stored on-site until transported off-site for 
disposal.  It is expected that 20 percent of the volume of material received will be 
removed as a waste solid.  Waste solids will be sampled on a periodic basis to meet all 
State and local permitting and disposal requirements.  The waste solids will be 
periodically sampled to meet the parameters required by local landfills and for sludge 
disposal: (TCLP Test - Toxicity Characteristics Leachate Profile, Total Hydrocarbon, 
Pathogen Reduction Qualification and Vector Attraction Qualification).  

Sampling will be carried out in accordance with quality control standards set forth in the 
Project Sampling Plan.  

The solids will be profiled for disposal at a permitted landfill and/or recycled for 
geotextile manufacturing raw material.  Each load of waste sent off-site will be sampled 
and analyzed to ensure that the material meets the Paint Filter Liquids Test (EPA method 
9095).  



Revised 7/14/17 

(3) OTHER PERMIT REQUIREMENTS 

(1) The City of Houston has authorized the discharge of 600,000 gallons of 
wastewater at the proposed site and has authorized construction of an MSW 
Type V facility.  Applicant has purchased 100,000 gallons of capacity from the 
previous owner. 

















































Revised 
07/14/17 

FIRE PROTECTION PLAN 

General Plan of Action 

There are no real fire hazards involved in grease trap waste disposal.  The grease as 
received has sufficient water content to prevent ignition or hazard.  Subsequent 
processing is not hot enough for autoignition. Vapors that exist during separation will be 
sufficiently mixed with water vapor such that fire hazards will be excluded.  As the 
grease cools after separation, no real hazard of fire exists.  This can be considered 
minimized as the tank is completely enclosed and any vapor movement will be 
sufficiently mixed with air and other vapors as to be only a small part of the overall 
stream.  All streams exist below the Lower Explosion Limit and autoignition temperature.  
Maintenance cleanup will be performed in such a way to minimize disruptive or unusual 
situations.  Hand-held fire extinguishers and proper use instructions will be available to 
all employees.  Basically, the operations of the Applicant are accepted in the industry as 
non-hazardous.

The community is on a 911 system and the various fire departments are sent up for 
mutual aid.  Neighboring business phones and mobile phones can be used in the event of 
phone system failure.

The office building will consist of a remodeled mobile office trailer with a security 
system and fire alarms.  The unit shall contain fire extinguishers, rubber gloves, hot water 
shower facilities, kitchen, washer/dryer, locker room for workers and cold water supply 
to optimize worker health, sanitary work clothes and worker cleanliness. 

Facility Construction 

The plant facility is currently specified as a building with offices.  When constructed, 
tank and line insulation will be specified to minimize any fire hazard and permit 
reasonable cleaning operations.  Minimal hazards will exist otherwise.  The only heat 
necessary to the process is heating the oil filtration unit and hot water in high pressure 
water hoses necessary to clean equipment and hot water supply for the office.  A heat 
shield or insulation surrounding the water heater will minimize any fire hazard.  The 
concrete slab will have a lightly brushed surface to provide adequate grip but provide an 
easy to clean surface. 

Fire Fighting Water Supply 

For small fires, on-site water well supplies, delivered at 30 psi or higher, are available for 
hand lines on the site.  High pressure water hoses will be on the site for equipment 
maintenance and clean-up.  These hoses can be used for an on-site water supply for small 
fires if they occur. 

Fire Fighting Equipment 

The hand lines mentioned above will be available to the operator and site occupants.
ABC hand extinguishers will be available as required by occupancy and applicable fire 



codes.  The hand lines will be multiple as the normal occupancy will require use at 
several different points for clean up. 

(D) COLLECTION AND DISPOSITION OF WASH WATERS 

All transport tankage wash out will be performed at the grit basin area.  
All wash waters will be collected and processed with the waste material.  
All other wash waters generated (i.e., tank cleaning, equipment cleaning, 
etc.) at the facility will be pumped directly to the storage tank and 
processed with the waste material. 

(E) FACILITY OPERATION 

During operation (i.e., unloading, loading or processing) of this facility, 
the owner, plant manager, site supervisor, or trained plant personnel will 
be on site at all times.  Registered transporters will bring waste to the 
facility in enclosed trucks.  Grease trap waste will be processed for 
separation of the contained greases and oils, solids and water.  Grit trap 
and septage wastes will be processed to separate water, solids and oils.

Waste will be transported to the facility and off-loaded in the three-bay 
truck unloading area under a canopy cover.  Trucks will be hooked up, by 
a flex hose, to a manifold that transfers the contents of the truck to a 
rotating screen for solids removal.  

Solids separated by the rotating screen are collected in a hopper.  Liquids 
are transferred to 21,000-gallon storage tanks used to accept the raw 
material.  From these receiving tanks, wastewater is pumped to a mix tank 
for pH adjustment through amendment with lime.  The adjusted 
wastewater is then transferred to a belt press for additional solids removal.  
Polymers are added to this waste stream, as needed, to improve belt press 
performance.  Located immediately outside the main process containment 
area but inside a curbed containment area, roll-off boxes accept solids 
from the belt press process.  Roll-off boxes are covered with a tarp when 
not actively receiving solids. 

Wastewater from the belt press process is pumped to aerated equalization 
tanks, which gravity drain to a dissolved air flotation (DAF) system rated for 
a maximum flow of 250 gallons per minute (gpm).  Treated effluent from the 
DAF is routed either directly to the City of Houston sewer or to a recycled 
water tank, as needed to clean the belt press. 

Grit wastes are received in a separate dewatering area, which is also 
covered with a canopy.  The area is lined in concrete, including a new 6-
inch berm located at the edge of the facility pavement, and is sloped from 
north to south.  Wastewater flows over a concrete weir into a sump in the 
southern end of the containment area, which is then transferred through 
the grit treatment system using a sump pump.  Rated for a maximum flow 



of 50 gpm, the grit treatment system includes an oil-water separator, bag 
filters for solids removal, and a sand filter.  Treated wastewater is 
discharged directly to the City of Houston sewer.  Solids are transferred to 
a roll-off box located immediately west of the dewatering area. 

Fat, oil, and grease (FOG) waste is collected and processed within the 
process building.  Solids are removed from incoming waste using either a 
filter or a decanter centrifuge.  Liquids are then transferred to process 
tanks, which are heated with a boiler.  FOG materials slowly separate from 
water and other materials and are ultimately transferred to finish tanks 
located between the process building and the covered truck unloading 
area.

(F) OPERATION CHARACTERISTICS OF THE EQUIPMENT

All construction material used at the facility will be compatible with the 
type of waste streams processed and handled at the facility.  The tankage 
holding material will be steel construction.  The pipe will be above the 
ground PVC piping. 

(G) FACILITY MAINTENANCE  

Routine facility maintenance activities will be performed by Applicant's 
personnel on a daily basis.  Maintenance activities that cannot be performed 
by the Applicant's personnel will be performed by qualified subcontractors 
experienced in performing a specific maintenance operation such as 
equipment repair, grass cutting, landscaping and facility clean-up will be 
performed by contract personnel.   

(H) EMERGENCY PROCEDURES 

Tri-class fire extinguishers will be located on-site in various areas.  All 
plant personnel will be trained to operate the fire extinguishers.  Spill 
response equipment will be located in the waste receiving area.  This will 
consist of hand held pumps, vacuum trucks and hoses.  For emergency 
situations which are beyond the capabilities of facility personnel, outside 
resources (e.g., Fire Department, ambulance, etc.) will be called to the site 
by dialing 911.

(I) OPERATING HOURS 

The operating hours of the facility shall be any time between the hours of 
7:00 a.m. and 7:00 p.m. six days per week.  (Closed for regular business 
on Sunday.)  Recognizing extenuating circumstances such as road 
breakdown or equipment malfunction, or personnel limitations of the 
transporter, arrangements will be made to allow transporters to deliver on 
an "emergency only" basis after normal operating hours.  For those 
unloading operations which occur after normal operating hours, a trained 



facility employee will be on-site during all operations such as unloading of 
waste, loading of product or waste processing.

(J) VECTOR CONTROL PROCEDURES  

Wastes are fully contained within the processing site, and spills will be 
removed and processed immediately followed by high pressure cleaning 
with water and commercial bleach additive.  If an insect problem 
develops, a pest control service will be consulted. 

(K) ALTERNATE PROCESSING PROCEDURES 

If the facility becomes inoperable for longer than 24 hours, no additional 
waste material will be received and that waste which is not processed will 
be transported off-site by Applicant to an approved facility, such as a 
facility permitted by SouthWaste Disposal, LLC, parent company to 
Downstream Environmental, LLC. 



Revised 
07/14/17 

(L) INSPECTION OF INCOMING LOADS  

A trained employee will be in attendance when the unloading of wastes is 
occurring.  Applicant will conduct a visual inspection of all loads of waste 
coming into the facility to minimize the possibility that unauthorized 
wastes will be accepted and to verify the waste load information provided 
by the generator and transporter.  The visual inspection will be 
documented on a Load Visual Inspection Form.  

(M) RETENTION OF RECORDS OF LOAD INSPECTIONS  

Records of load inspections will be retained on-site for three years after 
receipt of the load.  

(N) TRAINING OF PERSONNEL TO RECOGNIZE HAZARDOUS WASTE  